SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

11AX20MIMO_Ant1_2412_30~1000

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 20 de
Count 10/10

Offset 12.25 dB & RBW 100 kHz
SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 55.54 dBm

3
840.6500 MHz|

0 dem

-10 dBm

-30 dBm:

~20-dbm D1 -19.910 dBm

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts Stop 1.0 GHz

L L

Date: 16.NC

] [

11AX20MIMO_Antl1_2412_1000~26500

Spectrum

(=)

Ref Level 20,00 deém  Offset 12.25 dB & RBW 100 kHz

lo Att 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 7.62 dBm
‘ 2.411380 GHz
10 dBfi mM2[1] -47.26 dBm)
20.363850 GHz,
0 db
-10 dfm

~20-dfm D1 -19.910 dBm

-30 dfm

-40 df

-50 df

30001 pts Stop 26.5 GHz

=70 dBm:

Start 1.0 GHz
L JL
Date: 16.MC

] (I

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-170 of A201



SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

11AX20MIMO_Ant2_2412_30~1000

| Att

Count 10/10

Spectrum

(=)

20 dB

Ref Level 20,00 deém  Offset 12.20 dB & RBW 100 kHz

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

55.82 dBm)
918.8950 MHz|

0 dem

-10 dBm

-30 dBm:

~20 dBm=——

D1 -20.370

dm

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts Stﬁ] 1.0 GHz
L J ) [ TR
11AX20MIMO_Ant2_2412_1000~26500
Spectrum

(=)

Ref Level 20,00 deém  Offset 12.20 dB & RBW 100 kHz

lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 6.81 dBm
2.413930 GHz
10 dBin- M2[1] -46.81 dBm)
20.357050 GHz,
0 db
-10 dfm

-30 dBm

~20-dfm=—10)1 20,370 dem

-40 df

-50 df

e

=70 dBm:

Start 1.0 GHz

30001 pts

L

Date: 16.NC

Stop 26.5 GHz

] [

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-171 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX20MIMO_Ant3_2412_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 12.21 dB & RBW 100 kHz
lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

55.37 dBm)
920.7700 MHz|

0 dem

-10 dBm

~20-dbm D1 -19.970 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
L ) ] AN
11AX20MIMO_Ant3_2412_1000~26500
Spectrum

(=)

Ref Level 20,00 dém  Offset 12.21 dB & RBW 100 kHz

lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 6.43 dBm
2.420730 GHz
10 dBm- M2[1] -47.07 dBm)
20.367250 GHZ
0 db
-10 dfm

~20-dfm D1 -19.970 dBm

-30 dfm

-40 df

-50 df

=70 dBm:

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

L L

Date: 16.NC

] (I

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

1 A1-172 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX20MIMO_Ant4_2412_30~1000

| Att

Spectrum

(=)

20de SWT

Count 10/10

Ref Level 20,00 dém Offset 12.24 dB & RBW 100 kHz

30.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

55.34 dBm)
778.8310 MHz

0 dem

-10 dBm

~20-dbm

-30 dBm:

D1 -19 0 dBm

o

-40 dBm

-50 dBm

=70 dBm:

| Att

Start 30.0 MHz 30001 pts Stop 1.0 GHz
( ) ] AW e '
11AX20MIMO_Ant4_2412_1000~26500
Spectrum

(=)

20de SWT

Count 10/10

Ref Level 20,00 dém Offset 12.24 dB & RBW 100 kHz

255 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 db

M1[1]

0 de:

M2[1]

8.09 dBm)
2.410530 GHz
-47.30 dBm
20.372350 GHz

-10 dfm

-30 dim

~20-dfm D1 -19.850 dBm

-40 df

-50 df

o

=70 dBm:

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

Date: 16.NC

L L

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-173 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX20MIMO_Ant1_2437_30~1000

Spectrum ug‘

Ref Level 20,00 dém Offset 12.07 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 56.36 dBm
879.0610 MHZ
10 dém:

0 dem

-10 dBm

20 dem—g0'L -18.300 dem

-30 dBm:

-40 dBm

-50 dBm

IT—— e R

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

L )i ] (I

11AX20MIMO_Ant1_2437_1000~26500

Spectrum ug‘

Ref Level 20,00 dém Offset 12.07 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

. M1[1] 11.77 dBm
'y 2.430930 GHz

10 dem M2[1] -46.84 dBm)
16.622150 GHz

0 dem|

-10 dim

o aEm—{01 -18.300 dem,

-30 df

-40 df

El

-50 df

i

=70 dBm:

3

Start 1.0 GHz 30001 pts Stop 26.5 GHz

L )i ] SRR

Date: 16.NGV

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-174 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX20MIMO_Ant2_2437_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 12.04 dB & RBW 100 kHz
lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

56.21 dBm)
622.1490 MHz|

0 dem

-10 dBm

20 dBm—J2Lt -18.000 dem

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
( ) ] (I
11AX20MIMO_Ant2_2437_1000~26500
Spectrum

(=)

Ref Level 20,00 dém Offset 12.04 dB & RBW 100 kHz

lo Att 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 8.39 dBm
" 2.435180 GHz
10 dign mM2[1] -47.06 dBm)
21.103350 GHz,
0 dBm|
-10 dem-

20 dep {2 ~18.000 dBm

-30 d§m

-40 df

El

-50 df

-

=70 dBm:

Start 1.0 GHz 30001 pts

L L

Date: 16.NC

Stop 26.5 GHz

) W e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-175 of A201



SPORTON LAB.

FCC RF Test Report

Report No

.- FR391301C

11AX20MIMO_Ant3_2437_30~1000

lo Att
Count 10/10

Spectrum

(=)

Ref Level 20,00 dém Offset 12.07 dB & RBW 100 kHz

20de SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

55.76 dBm)
963.5450 MHz|

0 dem

-10 dBm

-20 dBm:

D1 -17.730

dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts

L L

Date: 16.NC

Stop 1.0 GHz
.

) W e

11AX20MIMO_Ant3_2437_1000~26500

Spectrum

lo Att
Count 10/10

(=)

Ref Level 20,00 dém Offset 12.07 dB & RBW 100 kHz

20de SWT 255 ms @ VBW 300 kHz  Mode Sweep

@ 1Pk Yiew

M1
10 défn

M1[1]

0 dem|

M2[1]

11.75 dBm)|
2.438580 GHz
-46.75 dBm)
20.357050 GHz

-10 dim

-20 dBfm

D1 -17.730

dBm:

-30 d§m

-40 df

El

-50 df

o

=70 dBm:

Start 1.0 GHz

30001 pts

L L

Date: 16.NC

Stop 26.5 GHz

) ()

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-176 of A201



s=amranas. FCC RF Test Report Report No. : FR391301C

11AX20MIMO_Ant4_2437_30~1000

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.08 dB & RBW 100 kHz
lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 55.61 dBm

639.9000 MHz|
10 dém:

0 dem

-10 dBm

50 drm—J0.L -16.190 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- _— e
L J1 J [ CEEERRE ]
Date: 16.MC 0

11AX20MIMO_Ant4_2437_1000~26500

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.08 dB & RBW 100 kHz
lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 9.79 dBm
2.438580 GHz

M2[1] -46.68 dBm|
23.759600 GHz,

M1
10 defh

0 dem|

-10 dim

Z0d D1 -18.190 dBm

-30 dBm:

-40 df

El

-50 df

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

[ )il ) ()

Date: 16.NC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number : A1-177 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX20MIMO_Ant1_2462_30~1000

| Att

Spectrum

(=)

Ref Level 20,00 deém  Offset 12.26 dB & RBW 100 kHz

20de SWT 30.1 ms & VBW 300 kHz

Count 10/10

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

55.93 dBm)
810.6780 MHz|

0 dem

-10 dBm

-30 dBm:

—2pdBm==D1 -19.200 d

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz
L I ] [T ]
Date: 16.NC 02:
11AX20MIMO_Ant1_2462_1000~26500
Spectrum ug‘
Ref Level 20,00 deém  Offset 12.26 dB & RBW 100 kHz
lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 10.85 dBm
M1 2.455580 GHz
10 dafh M2[1] -47.43 dBm)
20.370650 GHZ
0 dbm)
-10 difmn
20 om=—01 -19.200 d
-30 defm
-40 den
-50 df
=70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
L ] J QL
Date: 16.NC 02:42:42

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-178 of A201



s=amranas. FCC RF Test Report Report No. : FR391301C

11AX20MIMO_Ant2_2462_30~1000

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.13 dB & RBW 100 kHz
lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 55.97 dBm

874.8900 MHz|
10 dém:

0 dem

-10 dBm

UaEE=—01 -18.:890 dam

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

] (I

L L

Date: 16.NC

02:44:11

11AX20MIMO_Ant2_2462_1000~26500

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.13 dB & RBW 100 kHz

lo Att 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@17k View
M1[1] 10.98 dBm
M1 2.464930 GHz
10 dBm M2[1] -47.05 dBm)
20.349400 GHzZ
0 dbm)
-10 defn

Uaef—01 -18.890 dBm.

-30 d&m

-40 dg

3

-50 dBim

=70 dBm-
Start 1.0 GHz 30001 pts Stop 26.5 GHz
( i ) WA
Date: 1 i 26
Sporton International Inc. (Kunshan) Page Number : A1-179 of A201

TEL : +86-512-57900158
FCC ID: G954981X2



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX20MIMO_Ant3_2462_30~1000

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.16 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 55.35 dBm
857.2690 MHZ
10 dém:

0 dem

-10 dBm

=5 gsm—01 -18.690 dem

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

Stop 1.0 GHz
)
[ )il ) ()

Date: 16.NC

11AX20MIMO_Ant3_2462_1000~26500

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.16 dB & RBW 100 kHz

lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 7.63 dBm
. 2.460680 GHz
10 dBj M2[1] -47.35 dBm)
20.371500 GHzZ
0 dbm)
-10 difmn
D1 -18.690 dBm

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz
L J1 J [ CEEERRE ]
Date: 16.MC 11

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-180 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX20MIMO_Ant4_2462_30~1000

Spectrum ug‘

Ref Level 20,00 deém  Offset 12.15 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 55.86 dBm

822.3180 MHz|
10 dém:

0 dem

-10 dBm

—rEEm==D1 -12.140

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

[ )il ) ()

Date: 16.NC

11AX20MIMO_Ant4_2462_1000~26500

Spectrum ug‘

Ref Level 20,00 deém  Offset 12.15 dB & RBW 100 kHz

lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 10.50 dBm
M1 2.469180 GHz
10 dBm M2[1] -47.46 dBm)
19.811350 GHz
0 dbm)
-10 difmn
ZUagR——01 -12.140 d
-30 defm
-40 dern
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
I i ) )
Date: 16.NC 56

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-181 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant1_2422_30~1000

| Att

Spectrum

(=)

20de SWT

Count 10/10

Ref Level 20,00 dém Offset 12.14 dB & RBW 100 kHz

30.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

55.92 dBm)
968.8480 MHz|

0 dem

-10 dBm

-20 dBm:

D1 -22.240 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts

L

Date: 16.NC

Stop 1.0 GHz
.

11AX40MIMO_Antl1_2422_ 1000~26500

Spectrum

(=)

Ref Level 20,00 dém Offset 12.14 dB & RBW 100 kHz

lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 5.79 dBm
2.404580 GHz
10 dBm mM2[1] -47.32 dBm
20.367250 GHZ
0 db
-10 dBm
-20 dfm

D1 -22.240 dBm

-30 dBm

-40 df

El

-50 df

=70 dBm:

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

L

Date: 16.NC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-182 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant2_2422_30~1000

Spectrum

(=)

Ref Level 20,00 deém  Offset 12.09 dB & RBW 100 kHz
lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

55.47 dBm)
945.9890 MHz|

0 dem

-10 dBm

-20 dBm:

D1 -22.370 dBm

-30 dBm:

-40 dBm

-50 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz
- —t

L I J [ CEEERRE ]

Date: 1 i

11AX40MIMO_Ant2_2422 1000~26500

Spectrum

(=)

Ref Level 20,00 deém  Offset 12.09 dB & RBW 100 kHz

lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 5.16 dBm
2.405430 GHz
10 digy M2[1] -46.59 dBm)
v 20.371500 GHzZ
0 db
-10 dBm
-20 dfm

D1 -22.370 dBm

-30 dBm

-40 df

El

-50 df

o

=70 dBm:

Start 1.0 GHz 30001 pts

L L

Stop 26.5 GHz

) ()

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

- A1-183 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant3_2422_30~1000

| Att

Spectrum

(=)

20de SWT

Count 10/10

Ref Level 20,00 dém  Offset 12.10 dB & RBW 100 kHz

30.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

55.48 dBm)
884.7840 MHz|

0 dem

-10 dBm

-20 dBm:

D1 -21,930 dBm:

-30 dBm:

-40 dBm

-50 dBm

PT————————

=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- .
I )i ) ()
Date: 16.N

11AX40MIMO_Ant3_2422_1000~26500

|& Att
Count 10/11

Spectrum

(=)

20de SWT
o

Ref Level 20,00 dém  Offset 12.10 dB & RBW 100 kHz

255 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 db

M1[1]

0 de:

M2[1]

7.95 dBm)
2.425830 GHz
-47.59 dBm)
21.011550 GHz

-10 dBm

-20 dBm:

D1 -21,930 dBm:

-30 dim

-40 dim

=70 dBm:

I o e i anh t win

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

L

Date: 16.NC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-184 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant4_2422_30~1000

Spectrum ug‘

Ref Level 20,00 deém  Offset 12.12 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 55.94 dBm

624.1860 MHz|
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -21,830 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

L )i ] SRR

11AX40MIMO_Ant4_2422 1000~26500

Spectrum ug‘

Ref Level 20,00 deém  Offset 12.12 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 7.05 dBm
2.417330 GHz
M2[1] -47.07 dBm
20.366400 GHZ

10 dbf

0 de:

-10 dBm

-20 dBm:

-50 dj

D1 -21,830 dBm

-30 d§m

-40 df

El

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

L

Date: 16.NC

)i ] (I

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-185 of A201



s=amranas. FCC RF Test Report Report No. : FR391301C

11AX40MIMO_Ant1_2437_30~1000
Spectrum [@]

Ref Level 20,00 dém Offset 12.07 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 55.13 dBm
965.0650 MHZ
10 dém:

0 dem

-10 dBm

-20 dBm—t

D1 -21.220 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
i Y
L JL J CERRRRNED e
Date: 16.MC

11AX40MIMO_Antl_2437_1000~26500

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.07 dB & RBW 100 kHz
lo Att 20de SWT 255 ms @ VBW 300 kHz
Count 10/10

(@ 17k View

Mode Sweep

M1[1] 7.93 dBm
. 2.445380 GHz
10 dBg mM2[1] -47.62 dBm)

18.670650 GHz

0 dem|

-10 dim

MT:UI 21,220 dem

-30 d§m

-40 df

El

-50 df

o

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

L )i ] (I

Date: 16.NC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number : A1-186 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant2_2437_30~1000

| Att

Spectrum

(=)

Count 10/10

Ref Level 20,00 dém Offset 12.04 dB & RBW 100 kHz
20de SWT

30.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

56.30 dBm)
32.7000 MHz|

0 dem

-10 dBm

-30 dBm:

~20-dBm=—10)1 20,370 dem

-40 dBm

-50 dBm
1

=70 dBm:

i G A S AN it

| Att

Start 30.0 MHz 30001 pts Stop 1.0 GHz
( ) ] AW e '
11AX40MIMO_Ant2_2437_1000~26500
Spectrum

(=)

20de SWT

Count 10/10

Ref Level 20,00 dém Offset 12.04 dB & RBW 100 kHz

255 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 a8

M1[1]

0 dem|

M2[1]

7.97 dBm)
2.441980 GHz
-47.79 dBm
19.662600 GHz

-10 dim

-30 d§m

~20-dgn=—101 20,370 dem

-40 df

-50 df

o

=70 dBm:

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

L

Date: 16.NC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-187 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant3_2437_30~1000

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.07 dB & RBW 100 kHz
lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 55.79 dBm

813.9120 MHz|
10 dém:

0 dem

-10 dBm

~20-dBm=—10)1 20,440 dem

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

L )i ] SRR

Date: 16.NC

11AX40MIMO_Ant3_2437_1000~26500

Spectrum ug‘

Ref Level 20,00 dém Offset 12.07 dB & RBW 100 kHz

lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 8.66 dBm
" 2.430930 GHz
10 dén M2[1] -47.76 dBm)
20.380850 GHzZ
0 dBm|
-10 dim

~20-dgFR=—101 20,440 dem

-30 dBm:

-40 df

El

-50 df

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

L )i ] (I

Date: 16.NC

03:00:39

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

- A1-188 of A201



SPORTON LAB.

FCC RF Test R

eport

Report No. : FR391301C

11AX40MIMO_Ant4_2437_30~1000

| Att

Spectrum

(=)

20de SWT

Count 10/10

Ref Level 20,00 dém  Offset 12.08 dB & RBW 100 kHz

30.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 55.78 dBm

920.8020 MHz|

0 dem

-10 dBm

=201 dRm—t

-30 dBm:

D1 -20.910 dBm

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

| Att

30001 pts Stop 1.0 GHz
L JL J [ EEEEER ]
11AX40MIMO_Ant4_2437_1000~26500
Spectrum

(=)

20de SWT

Count 10/10

Ref Level 20,00 dém  Offset 12.08 dB & RBW 100 kHz

255 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dif

M1[1] 6.51 dBm

2.455580 GHz

0 dem|

M2[1] -46.46 dBm

15.598750 GHz

-10 dim

=211 AR —t

-30 d§m

D1 -20.910 dBm

-40 df

El

-50 df

3

o

=70 dBm:

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

L

Date: 16.NC

) ()

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-189 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant1_2442_30~1000

Spectrum T
Ref Level 20,00 dém  Offset 12.38 dB & RBW 100 kHz
lo Att 20de  SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 54.76 dBm|
915.5640 MHz
10 dém:
0 dem.
-10 dBm
20 BM—; 21610 dem
-30 dBm
-40 dBm
-50 dBm o
rSR————————————
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- .
L J1 ) [ EEEEER ]
Date: 22.NC 3 16:40:35
11AX40MIMO_Ant1_2442_1000~26500
Spectrum T
Ref Level 20,00 dém  Offset 12.38 dB & RBW 100 kHz
lo Att 20 dé SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 7.31 dBm
2.424130 GHz
10 dEfr M2[1] -45.81 dBm)
25.389050 GHZ
0 dBm|
-10 dim
D1 -21.610 dBm
Mz
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
I )i ) ()
Date: 22.NC 3 16:40:51

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-190 of A201



s=amranas. FCC RF Test Report Report No. : FR391301C

11AX40MIMO_Ant2_2442_30~1000

Spectrum T
Ref Level 20,00 dém Offset 12.35 dB & RBW 100 kHz
|& Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 51.47 dBm|
828.2350 MHz|
10 dBm
0 dem
-10 dBm
=20 dBm=—3r,) 30,980 dBm
-30 dBm
-40 dBm
M1
-50 dBm- I
=70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
— .
[ ) T
Date: 22.NOV.2023

11AX40MIMO_Ant2_2442_1000~26500

Spectrum T
Ref Level 20,00 dém Offset 12.35 dB & RBW 100 kHz
lo Att 20de  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 6.65 dBm
2.428380 GHz
10 dEdn- M2[1] -46.24 dBm)
20.380850 GHZ,
0 dBm|
-10 dim
=20 dBn=—3r,) 20,980 dBm
-30 din
40 dBfn =
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
- —
I i ) )
Date: 22.NMOV.2023 16:42:35

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number : A1-191 of A201



SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant3_2442_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 1240 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]
10 dém:

54.56 dBm)
620.2090 MHz|

0 dem

-10 dBm

-20 dBm—t

D1 -21.300 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

L e A e e e e

Start 30.0 MHz

30001 pts

L L

Date: 22.NOV.2023 16:44:05

Stop 1.0 GHz
.

) ()

11AX40MIMO_Ant3_2442_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 1240 dB & RBW 100 kHz
lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]
10 defri-

M2[1]

0 dem|

6.60 dBm)
2.447930 GHz
-46.22 dBm)
15.597050 GHz

-10 dim

MTH:UI 21,300 dm

-30 d§m

-40 df

El

M2

-50 df

o

3

=70 dBm:

Start 1.0 GHz

30001 pts

L L

Date: 22.NOV

Stop 26.5 GHz

) )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-192 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant4_2442_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 12 41 dB & RBW 100 kHz
lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]

10 dém:

55.04 dBm)
870.8490 MHz|

0 dem

-10 dBm

-20 dBm:

D1 -21,840 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

L L

Date: 22.MC

Stop 1.0 GHz
.

) ()

11AX40MIMO_Ant4_2442_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 12 41 dB & RBW 100 kHz
lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]

10 dbf

M2[1]

0 dem|

7.21dBm)
2.424130 GHz
-45.43 dBm)
20.387650 GHz

-10 dim

-20 dBjm

D1 -21,840 dBm

-30 dgm

-40 df

El

-50 df

ot

3

=70 dBm:

Start 1.0 GHz

30001 pts

L L

Stop 26.5 GHz

) W e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-193 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant1_2447_30~1000

Spectrum T
Ref Level 20,00 dém Offset 12.38 dB & RBW 100 kHz
|& Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 55.21 dBm|
835.5100 MHz|
10 dBm
0 dem
-10 dBm
-20 dBm
D1 -23.410 dBm
-30 dBm
-40 dBm
-50 dBm I
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
L Jjl J [T
Date: 22.NC 3 6:48:04

11AX40MIMO_Ant1_2447_1000~26500

Spectrum T

Ref Level 20,00 dém  Offset 12.38 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 5.75 dBm
2.449630 GHz
M2[1] -46.20 dBm
20.396150 GHzZ

10 dém
Y

0 dem|

-10 dim

-20 dBfm

D1 -23.410 dBm

-30 d&m

-40 dg

3

-50 dBim

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

L )i ] (I

16:48:20

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-194 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant2_2447_30~1000

Spectrum T

Ref Level 20,00 dém  Offset 12.35 dB & RBW 100 kHz

lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk Yiew

Mode Sweep

M1[1] 54.57 dBm
489.9430 MHZ
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -23.3

0 dBm

-30 dBm:

-40 dBm

-50 dBm

RPRPRRT S " —————

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

L I ] ANl e

Date: 22.NCV.2023

11AX40MIMO_Ant2_2447_1000~26500

Spectrum T
Ref Level 20,00 dém Offset 12.35 dB & RBW 100 kHz

lo Att 20de SWT 255 ms @ VBW 300 kHz
Count 10/10

@ 1Pk Yiew

Mode Sweep

M1[1] 5.83 dBm
2.459830 GHz
10 dém m2[1] -46.70 dBm
20.374050 GHzZ

0 dem|

-10 dim

-20 dBfm

D1 -23.3

0 dBm

-30 dem:

-40 dim

T sl e iy

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

] (I

L

Date: 22.NCV.2023

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-195 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant3_2447_30~1000

Spectrum T

Ref Level 20,00 dém  Offset 1240 dB & RBW 100 kHz

lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk Yiew

Mode Sweep

M1[1] 54.95 dBm
838.9690 MHZ
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -22.980 dBm

-30 dBm:

-40 dBm

-50 dBm

——————" wan TR T

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

) W e

L

Date: 22.NCV.2023

11AX40MIMO_Ant3_2447_1000~26500

Spectrum T
Ref Level 20,00 dém Offset 12.40 dB & RBW 100 kHz

lo Att 20de SWT 255 ms @ VBW 300 kHz
Count 10/10

@ 1Pk Yiew

Mode Sweep

M1[1] 5.92 dBm

2.443680 GHz
10 dém M2[1] -45.91 dBm)
20.372350 GHz

0 dem|

-10 dim

-20 dBfm

D1 -22.980 dBm

-30 dBm:

-40 dEm

-50 dBim

=70 dBm:

Start 1.0 GHz 30001 pts StuE 26.5 GHz

) ()

L

Date: 22.NCV.2023 16:52:07

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-196 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant4_2447_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 12 41 dB & RBW 100 kHz
lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

53.51 dBm)
958.7930 MHz|

0 dem

-10 dBm

-20 dBm:

D1 -23.210 dBm

-30 dBm:

-40 dBm

-50 dBm

o A S A

=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
i Y
L JL J [ CEREERE ]
Date: 22.MC 16

11AX40MIMO_Ant4_2447_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 12 41 dB & RBW 100 kHz

lo Att 20de  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 5.58 dBm
2.455580 GHz
10 disn M2[1] -46.21 dBm)
v 24.590050 GHzZ
0 dBm|
-10 dim
-20 dBfm
D1 -23.210 dBm
-30 dem
~40 dgmn
12
' ”EW
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
n )
L JL J CERRRRNED e
Date: 22 16

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-197 of A201



saroniis. FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant1_2452_30~1000

Spectrum ug‘

Ref Level 20,00 deém  Offset 12.26 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 56.54 dBm

816.3040 MHz|
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -24.710 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

L )i ] (I

Date: 16.NC

11AX40MIMO_Antl1_2452_1000~26500

Spectrum ug‘

Ref Level 20,00 deém  Offset 12.26 dB & RBW 100 kHz
lo Att 20de SWT 255 ms @ VBW 300 kHz
Count 10/10

(@ 17k View

Mode Sweep

M1[1] 1.47 dBm)
2.445380 GHz
10 dQXL m2[1]
v

-47.13 dBm)
19.709350 GHz
0 dem|

-10 dBm

-20 dBfm

D1 -24.710 dBm

-30 d&m

-40 dg

3

-50 dBim

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

L )i ] SRR

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-198 of A201



SPORTON LAB.

FCC RF Test Report

Report No. : FR391301C

11AX40MIMO_Ant2_2452_30~1000

lo Att
Count 10/10

Spectrum ug‘

Ref Level 20,00 dém Offset 12.24 dB & RBW 100 kHz

20de SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 0 dBm

5.5
752.8680 MHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

D1 -24.390 dBm

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts

L L

Date: 16.NC

Stop 1.0 GHz
.

) ()

11AX40MIMO_Ant2_2452_1000~26500

Spectrum ug‘
Ref Level 20,00 deém  Offset 12.24 dB & RBW 100 kHz
lo Att 20de  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 3.97 dBm
2.455580 GHz
10 dBm M2[1] -46.16 dBm)
w 20.375750 GHz,
0 dBm|
-10 dBm
-20 dEm
D1 -24,390 dem
-30 defm
40 dEm =
-50 dBim
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
I i ) (™)
Date: 16.M 1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number

: A1-199 of A201



s=amranas. FCC RF Test Report Report No. : FR391301C

11AX40MIMO_Ant3_2452_30~1000

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.27 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

(@ 17k View

M1[1] 55.81 dBm

932.6680 MHZz|
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -23.790 dBm
-30 dBm

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

] (I

L L

Date: 16.NC

11AX40MIMO_Ant3_2452_1000~26500

Spectrum ug‘

Ref Level 20,00 dém Offset 12.27 dB & RBW 100 kHz

o Att 20 de SWT 255 ms & VBW 300 kHz Mode Sweep
Count 10/10
® 1Pk View
M1[1] 5.44 dBm)
2.444530 GHz
10 disn M2[1] -46.59 dBm)
20.306900 GHz|
D1 -23.790 dBm
M2
=70 dBm-
Start 1.0 GHz 30001 pts Stop 26.5 GHz
L )il ] ARRRRED e
Date 1 i
Sporton International Inc. (Kunshan) Page Number : A1-200 of A201

TEL : +86-512-57900158
FCC ID: G954981X2



s=amranas. FCC RF Test Report Report No. : FR391301C

11AX40MIMO_Ant4_2452_30~1000
Spectrum [@]

Ref Level 20,00 dém Offset 12.27 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 55.77 dBm
950.2570 MHZ
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -24.280 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

Stop 1.0 GHz
)
[ )il ) ()

Date: 16.NC

11AX40MIMO_Ant4_2452_1000~26500

Spectrum ug‘

Ref Level 20,00 dém Offset 12.27 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 5.81 dBm
2.449630 GHz

M2[1] -46.94 dBm|
20.340900 GHz,

10 dém
A

0 dem|

-10 dBm

-20 dBfm

D1 -24.280 dBm

-30 dBm:

-40 de

3

-50 df

o

=70 dBm:

3

Start 1.0 GHz 30001 pts Stop 26.5 GHz

L J1 ) [ EEEEER ]

Date: 16.NC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: G954981X2

Page Number : A1-201 of A201



s ss. FCC RF Test Report Report No. : FR391301C

Ambient Condition: 25 C, 45 %RH
Test Date:_ 2023/11/23~2023/11/28 Test Engineer: _Jiang Jun

<TX BF 1S4T mode>
DTS Bandwidth

Test Result
TestMode Antenna | Freq(MHz) D;—N?HEYV FL[MHZz] FH[MHz] | Limit{MHz] | Verdict
Antl 2412 18.92 2402.60 2421.52 0.5 PASS
Ant2 2412 19.00 2402.52 2421.52 0.5 PASS
Ant3 2412 18.96 2402.52 2421.48 0.5 PASS
Ant4 2412 18.88 2402.64 2421.52 0.5 PASS
Antl 2437 19.04 2427.48 2446.52 0.5 PASS
1LAX20MIMO Ant2 2437 18.96 2427.52 2446.48 0.5 PASS
Ant3 2437 19.00 2427.52 2446.52 0.5 PASS
Ant4 2437 18.96 2427.52 2446.48 0.5 PASS
Antl 2462 18.92 2452.48 2471.40 0.5 PASS
Ant2 2462 18.92 2452.52 2471.44 0.5 PASS
Ant3 2462 18.60 2452.52 2471.12 0.5 PASS
Ant4 2462 18.88 2452.56 2471.44 0.5 PASS
Antl 2422 37.84 2403.12 2440.96 0.5 PASS
Ant2 2422 37.76 2403.12 2440.88 0.5 PASS
Ant3 2422 37.76 2403.12 2440.88 0.5 PASS
Ant4 2422 37.44 2403.36 2440.80 0.5 PASS
Antl 2437 37.92 2418.04 2455.96 0.5 PASS
Ant2 2437 37.68 2418.20 2455.88 0.5 PASS
Ant3 2437 37.76 2418.20 2455.96 0.5 PASS
Ant4 2437 37.92 2417.96 2455.88 0.5 PASS
Antl 2442 38.08 2422.96 2461.04 0.5 PASS
1LAX4OMIMO Ant2 2442 37.84 2423.04 2460.88 0.5 PASS
Ant3 2442 37.84 2423.12 2460.96 0.5 PASS
Ant4 2442 37.84 2423.12 2460.96 0.5 PASS
Antl 2447 38.00 2427.96 2465.96 0.5 PASS
Ant2 2447 37.76 2428.12 2465.88 0.5 PASS
Ant3 2447 37.68 2428.12 2465.80 0.5 PASS
Ant4 2447 37.76 2428.12 2465.88 0.5 PASS
Antl 2452 38.00 2432.96 2470.96 0.5 PASS
Ant2 2452 37.36 2433.04 2470.40 0.5 PASS
Ant3 2452 37.60 2433.12 2470.72 0.5 PASS
Ant4 2452 37.68 2433.12 2470.80 0.5 PASS
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Occupied Channel Bandwidth

Test Result
TestMode Antenna | Freq(MHz) | OCB [MHz] | FL[MHZz] FH[MHz] | Limit{MHz] | Verdict

Antl 2412 19.341 2402.4096 | 2421.7502
Ant2 2412 19.301 2402.4096 | 2421.7103
Ant3 2412 19.301 2402.4096 | 2421.7103
Ant4 2412 19.341 2402.4096 | 2421.7502
Antl 2437 19.58 2427.2098 | 2446.7902

1LAX20MIMO Ant2 2437 19.58 2427.2098 | 2446.7902
Ant3 2437 19.86 2427.0100 | 2446.8701
Ant4 2437 19.54 2427.2098 | 2446.7502
Antl 2462 19.301 2452.3297 | 2471.6304
Ant2 2462 19.301 2452.2897 | 2471.5904
Ant3 2462 19.261 2452.3297 | 2471.5904
Ant4 2462 19.261 2452.3297 | 2471.5904
Antl 2422 37.962 2403.0589 | 2441.0210
Ant2 2422 37.962 2403.0589 | 2441.0210
Ant3 2422 37.962 2403.0589 | 2441.0210
Ant4 2422 37.962 2403.0589 | 2441.0210
Antl 2437 38.122 2417.9790 | 2456.1009
Ant2 2437 38.362 2417.8192 | 2456.1808
Ant3 2437 38.362 2417.8192 | 2456.1808
Ant4 2437 38.202 2417.8991 | 2456.1009
Antl 2442 37.802 2423.0589 | 2460.8611
Ant2 2442 37.962 2422.9790 | 2460.9411

11AX40MIMO
Ant3 2442 37.962 2422.9790 | 2460.9411
Ant4 2442 37.962 2423.0589 | 2461.0210
Antl 2447 37.882 2428.0589 | 2465.9411
Ant2 2447 37.962 2427.9790 | 2465.9411
Ant3 2447 38.042 2427.8991 | 2465.9411
Ant4 2447 37.962 2427.9790 | 2465.9411 - -
Antl 2452 37.962 2432.9790 | 2470.9411
Ant2 2452 37.882 2432.9790 | 2470.8611
Ant3 2452 37.882 2432.9790 | 2470.8611
Ant4 2452 37.882 2432.9790 | 2470.8611
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